

The Three W's of Acetaminophen In Children: Who, Why, and Which Administration Mode?

Céline Thibault, MD, PhD; Éline Pelletier, BPharm, MSc; Christina Nguyen, BPharm, MSc; Evelyne D. Trottier, MD; Marie-Joëlle Doré-Bergeron, MD; Kathryn DeKoven, MD; Anne-Marie Roy BSc; Nelson Piché, MD, MSc; Jean-Francois Delisle, BSc, BPharm, DESS, MSc; Caroline Morin, BPharm, MSc; Julie Paquette, MSc; and Niina Kleiber, MD, PhD

Acetaminophen is one of the oldest medications commonly administered in children. Its efficacy in treating fever and pain is well accepted among clinicians. However, the available evidence supporting the use of acetaminophen's different modes of administration remains relatively scarce and poorly known. This short report summarizes the available evidence and provides a framework to guide clinicians regarding a rational use of acetaminophen in children.

ABBREVIATIONS IV, intravenous

KEYWORDS analgesia; antipyretics; fever; infant; pain; paracetamol; pediatrics

J Pediatr Pharmacol Ther 2023;28(1):20–28

DOI: 10.5863/1551-6776-28.1.20

Introduction

Acetaminophen, or paracetamol, was first synthesized in 1878 but was not commercialized before the 1950s in Europe and North America.¹ Since then, it has become one of the most commonly used medications in neonates, infants, and children, recommended as a first-line therapy to treat pain and fever in these populations.^{2–4} In the last 20 years, the approval of intravenous (IV) acetaminophen, first in Europe in 2002,⁵ followed by the United States in 2011,⁶ and more recently in Canada in 2019,⁷ brought us to revisit the indications, advantages, and disadvantages of this old medication. This short report summarizes the available evidence regarding the different modes of administration of acetaminophen in children to guide clinicians with a rational choice of route of administration.

General Indications

Usage. Acetaminophen is indicated to treat pain and fever. Its exact mechanism of action remains to be determined, but its analgesic effect is believed to occur mainly through cyclooxygenase inhibition in the central nervous system, although the activation of serotonergic pathways and inhibition of cannabinoid reuptake may also play a significant role.⁸ Similarly, its antipyretic effect may be explained by the inhibition of cerebral prostaglandin production through cyclooxygenase inhibition.⁹

Regarding its role in pain management, acetaminophen is indicated for treating mild to moderate pain and for co-analgesia in severe pain. Together with ibuprofen, it is the most commonly used non-opioid analgesic to manage pain in children.³ It has

notably been shown to reduce pain scores in children following ear, nose, and throat surgeries and orthopedic surgeries,^{10–13} and to help manage nonsurgical pain due to vaso-occlusive crisis in patients with sickle cell disease.¹⁴ Acetaminophen use was associated with an opioid-sparing effect on numerous occasions, and therefore appears to be beneficial in combination with opioids for the treatment of moderate to severe pain.^{10,11,15–20} Indeed, multimodal analgesia, where non-pharmacologic measures and smaller opioid doses are combined with non-opioids, such as acetaminophen, nonsteroidal anti-inflammatory drugs, gabapentinoids, α_2 -agonists, and *N*-methyl-D-aspartate antagonists, has become a widely accepted approach.^{4,21–23} Optimizing multimodal analgesia is crucial in the face of the current opioid epidemic that is driven by multiple factors, including persistent opioid use after hospitalization.^{24,25}

Acetaminophen is also indicated to treat fever.²⁶ However, few indications justify a strict temperature control. Indeed, fever is a physiologic response from the body under most circumstances and is not harmful in itself.²⁷ Nonetheless, acetaminophen may help relieve the discomfort associated with fever, although few data are available to support this frequently sought effect.^{28–30} Strict temperature control does not prevent new episodes of febrile seizure in children with a history of febrile seizure.³¹ However, a single randomized, controlled trial found that strict acetaminophen administration (10 mg/kg administered intrarectally every 6 hours) prevents the recurrence of seizures during the same febrile episode.³² The antipyretic effect of acetaminophen may be beneficial in situations where fever may worsen the condition of critically ill children, such as after cardiac arrest,^{33,34} intracranial

hypertension,³⁵ status epilepticus,^{36–38} and junctional ectopic tachycardia.^{39,40}

Efficacy and Safety. Although acetaminophen is generally accepted as a safe and effective medication, some questions arose during the last decade regarding its efficacy and safety. The opioid-sparing effect of acetaminophen has recently been questioned in adults.⁴¹ In pediatrics, this effect was consistently found in children when using IV acetaminophen,^{15,17,18} whereas studies on intrarectal and oral acetaminophen yielded conflicting results.^{10,11,17,19,20,42–45} Different factors may explain those discordant results. First, the route of administration and its associated bioavailability may affect acetaminophen's effectiveness. Moreover, analgesia management is highly variable between studies, which may render the opioid-sparing effect of a single agent (namely acetaminophen) challenging to identify (e.g., various dosing of opioids and non-opioids, different pain scores, pharmacist-led, nurse-led vs physician-led analgesia). Noninvasive procedures, associated with less postoperative pain and faster recovery, are also increasingly preferred and reduce the total analgesic needs. Based on the available data in pediatrics, particularly the consistently demonstrated opioid-sparing properties of the IV route, we believe acetaminophen contributes to reducing opioid consumption in children, especially following invasive and painful procedures. However, more high-quality studies are needed to better characterize the most suitable route of administration and dosing for specific pediatric populations experiencing surgical and nonsurgical pain.

A recent systematic review and meta-analysis in children younger than 2 years showed better pain and fever control with ibuprofen compared with acetaminophen.⁴⁶ In a previous study, ibuprofen showed superior antipyretic effect vs acetaminophen, with similar analgesic effect.⁴⁷ Current data remain insufficient to consider ibuprofen superior, and both agents are first-line therapies in children ages >6 months with fever and pain, in line with the American Academy of Pediatrics recommendations.⁴⁸ Combining or alternating both therapies modestly improves fever control, but the benefits of such an approach in terms of comfort remain unproven.⁴⁹ Therefore, because of an increased risk of overdosing, most pediatric societies do not recommend this strategy.⁵⁰ Although the safety of both medications appears similar in a general outpatient population,⁴⁶ some conditions may contraindicate ibuprofen, such as dehydration, gastrointestinal bleeding, and high bleeding risk. Acetaminophen is also preferred in infants ages <6 months because ibuprofen use is off-label in this population and based on limited safety data.⁵⁰ Moreover, our understanding of the ontogeny of renal function dependence on prostaglandins during the first 6 months of life discourages ibuprofen (nonsteroidal anti-inflammatory drug) use in infants <6 months of corrected age.⁵¹

Acetaminophen overdosing may occur not only secondary to intentional, but also unintentional ingestions and dosing errors. Acetaminophen's relatively narrow therapeutic index implies that overdosing may lead to significant hepatocellular injury caused by the accumulation of *N*-acetyl-*p*-benzoquinone imine, a toxic metabolite.^{52,53} Repeated or major dosing errors leading to hepatotoxicity may occur at home⁵⁴ but also in hospital settings and have recently been described following IV administration.⁵⁵ Despite staying within the recommended dosing range, chronic exposure to acetaminophen may contribute to the deterioration of an underlying liver injury and sometimes even be the primary cause of hepatic failure, particularly if associated with fasting, excessive alcohol consumption, and administration of concomitant antiseizure medications.^{56–58} Acute liver failure secondary to chronic exposure leads to higher incidences of liver transplantation and mortality compared with single toxic exposure.^{56,57} Unintentional overdose is particularly common in young children, whereas intentional overdose is more common in adolescents and adults. In a recent retrospective study, the most common causes of dosing errors in children were the inadvertent administration of the medication twice, dosing intervals that were too short, confusion in the units of measure, wrong formulation or concentration used, and dispensing cup errors.⁵⁹ Unintentional overdosing may also occur due to the coadministration of different products containing acetaminophen.⁶⁰ This is not a frequent cause in children younger than 6 years, representing less than 1% of the dosing errors,⁵⁹ but it may be more common in adolescents and adults for whom a wider variety of combined medication products are available.⁶¹ To mitigate this risk, the US Food and Drug Administration and Health Canada limited the amount of acetaminophen in combined prescription drug products to 325 mg per dosing unit.^{62,63} However, this limit does not apply to non-prescription medications in North America. Moreover, to avoid confusion and associated dosing errors, the United States removed its more concentrated infant formulation from the market, leaving a single available concentration for all oral liquid formulations labeled for use in children younger than 12 years.⁶⁴ Regulatory agencies' efforts to limit acetaminophen overdosing also include warning labels and public advisories.^{62,65}

Acetaminophen was associated with hypotension following administration in adults^{66–69} and children,^{70–72} raising concerns about its innocuity. Hypotension occurs more frequently following IV acetaminophen compared to enteral administration⁶⁷ but may happen regardless of the administration route.^{73,74} In children following cardiac surgery, hypotension followed 5% of the administered IV doses,⁷⁰ whereas 27% of the children with septic shock receiving acetaminophen required fluid boluses or increased inotropic support following IV administration to maintain adequate

Table. Acetaminophen Drug Products Available as Uncombined Products in the United States and Canada

United States	Canada
<p>Oral route of administration</p> <p>Tablets (regular, extra strength): 325 mg, 500 mg</p> <p>Tablets, extended release: 650 mg</p> <p>Oral liquid (elixir, gel): 160 mg/5 mL (dye-free available)</p> <p>Chewable tablets: 80 mg, 160 mg, 325 mg</p> <p>Dissolve packs (powder): 160 mg, 500 mg</p>	<p>Tablets (regular, extra strength): 325 mg, 500 mg</p> <p>Tablets, extended release: 650 mg</p> <p>Oral liquid (elixir, gel): 80 mg/mL, 160 mg/5 mL (dye-free available)</p> <p>Chewable tablets: 80 mg, 160 mg, 325 mg</p> <p>Easy dissolve (powder): 160 mg</p> <p>Fast melts: 160 mg</p>
<p>Rectal route of administration</p> <p>Suppositories: 80 mg, 120 mg, 325 mg, 650 mg</p>	<p>Suppositories: 120 mg, 160 mg, 325 mg, 650 mg</p>
<p>Intravenous route of administration</p> <p>Solution; intravenous 10 mg/mL (1 g/100 mL and 500 mg/50 mL)</p>	<p>Solution; intravenous 10 mg/mL (1 g/100 mL)</p>

blood pressure.⁷¹ Acetaminophen-related hypotension has not been clearly associated with acetaminophen infusion rate, and its underlying mechanisms remain poorly understood.⁷⁵ Decreased systemic vascular resistance and, more rarely, cardiac output have been described.^{69,76,77} A reduction in preload caused by the diuretic effect of mannitol, which is often included in the IV formulation, has been suggested as a potential explanation.⁷⁸ However, no association was found between hypotensive episodes and urine output in 28 adolescents following orthopedic surgery.⁷² Another explanation relies on acetaminophen metabolites, which may activate potassium channels located in peripheral vessels and induce direct vasodilatation.⁷⁹ This potential mechanism could explain the occurrence of hypotension following both enteral and parenteral administration.

Administration Modes

Oral Administration. Oral acetaminophen is easy to administer and readily available for outpatient therapy. The usual recommended dose is 10 to 15 mg/kg given every 4 to 6 hours as needed, with a maximum recommended dose of 75 mg/kg/day not to exceed 4000 mg/day. The dosing interval should be longer in neonates, with suggested doses of 10 to 15 mg/kg given every 6 to 8 hours (maximum 60 mg/kg/day), not to exceed 40 mg/kg/day in preterm neonates less than 33 weeks of gestational age.⁸⁰ Available formulations, concentrations, and packaging vary by country. The Table summarizes the different available formulations in Canada and the United States. In neonates and infants, liquid formulations are favored for their ease of administration and precision of weight-based dosing. The inclusion of a measuring device also depends on the country's legislation. A wider range of options is available in older children, including chewable tablets, quick-dissolving powder, rapid-release capsules, and regular or long-lasting tablets (Table). Pediatric

formulations of acetaminophen are available in a variety of fruit flavors, including cherry, grape, and berry. Despite their lower precision compared with precise weight-based dosing, solid formulations with fixed dosing are more convenient and preferred in older children because of the flavoring and large volumes required with liquid formulations.

Acetaminophen's pharmacokinetics is generally more predictable when given orally than rectally, although the interindividual variability is high with both formulations.⁸¹ In adults, oral (tablets and solution) acetaminophen's bioavailability was shown to vary between 63% and 94%.^{82–84} Few data are available in children, but a single study in critically ill children showed a bioavailability of 70% with significant interindividual variability (range, 11–91).⁸⁵ For the purpose of this study, enteral acetaminophen-containing radioactive carbon isotope was administered via a nasogastric tube concomitantly with a therapeutic IV dose. It has also been shown that concomitant morphine administration delays and reduces oral acetaminophen absorption in adults while not affecting the pharmacokinetics of IV acetaminophen.⁸⁶ This is presumably because of an opioid-induced decrease in gastrointestinal motility and delayed gastric emptying.

Rectal Administration. Rectal acetaminophen is relatively easy to administer and may be the only tolerated administration mode in young children with severe gastrointestinal disturbance in an outpatient setting. The usual recommended doses vary between 10 and 20 mg/kg/dose every 4 to 6 hours (max 75 mg/kg/day). In neonates \geq 33 weeks of gestational age, 15 to 20 mg/kg/dose every 6 to 8 hours is recommended, with a preference for the 8-hour dosing interval in preterm neonates.⁸⁰ In neonates, if the weight-based dose cannot be given using a half or a whole suppository, the oral solution may be administered rectally, as suggested in previous studies^{87,88} and routinely done in our institution in premature and low-

birth weight neonates without any reported adverse effects despite more than 30 years of use. The main disadvantage of the rectal route, in addition to the discomfort associated with its administration, is its erratic absorption. Acetaminophen absorption following rectal administration is slow and unpredictable, with a reported relative bioavailability compared with oral administration anywhere between 30% and 65%, which varied greatly between patients.^{89–93} For this reason, single or first doses between 20 and 45 mg/kg have been suggested for perioperative pain management in infants and children when using the intrarectal route, followed by doses of 20 to 25 mg/kg/dose.^{92,94} However, because of the high interindividual variability in absorption, caution should be applied, and prolonged repeated dosing may lead to hepatotoxicity. Indeed, repeated high doses may induce toxicity in the subset of patients with high absorption. On the contrary, even higher doses may fail to reach adequate concentrations and provide adequate comfort and pain control in the subset of patients with lower absorption.^{92,95} Intrarectal administration should be avoided in cases of high bleeding risk (low platelet count), severe neutropenia (potential risk of bacterial translocation and secondary bloodstream infection), or anal lesion (e.g., early postoperative from an anal procedure). Alternative administration routes should be considered in those patients unresponsive or poorly responsive to rectal acetaminophen administration.

Intravenous Administration. Intravenous acetaminophen is generally used in hospitalized patients. In Canada and the United States, it is available as a 10 mg/mL solution in a ready-to-use vial or bag (Table). The approved dose is 15 mg/kg given every 6 hours, although some teams advise lower doses in neonates and infants younger than 2 years (range, 10–12.5 mg/kg) based on population pharmacokinetic studies.^{96,97} According to the product monograph, patients weighing more than 50 kg can receive an entire 100-mL bag, which should be administered during 15 minutes. When doses do not match the ready-to-use bags, it is recommended to withdraw the dose to be administered in a separate container and discard the residual amount because the bags are labeled for single use. Centers might adopt a different cost-effective strategy as data supporting the stability of the product for up to 84 hours in a syringe are available.⁹⁸

Unlike the oral and rectal routes, IV acetaminophen's pharmacokinetics is predictable and reliable. Its main disadvantages include safety concerns, with, as noted above, hypotensive episodes reported following administration, and higher cost compared with rectal or oral formulations. In a retrospective study including data from 49 pediatric hospitals, the total costs associated with acetaminophen use increased from USD \$2.7 million to \$18.1 million following the introduction of the IV formulation in the United States.^{6,99} Although approved

in Europe across the pediatric age spectrum, IV acetaminophen is officially approved in United States and Canada for the treatment of mild to severe pain only in children ages ≥ 2 years.^{6,7} The lack of labeling could theoretically keep clinicians from using it in children younger than 2 years. However, this does not appear to be the case, and it is widely used as an off-label medication in this population across North America based on data supporting its use, efficacy, and safety in neonates and infants.^{100,101}

Comparison of Different Administration Modes.

Few studies compare acetaminophen's different administration modes in children. Studies focusing on oral vs rectal administration showed conflicting results. A randomized controlled study compared the analgesic efficacy and plasma concentrations between oral (elixir) and rectal (suppository) acetaminophen (both given as 20 mg/kg every 6 hours) in 40 children ages 3 months to 3 years following craniostomy surgery.⁴² The authors concluded that rectal acetaminophen led to better analgesia and higher plasma concentrations (compared using the area under the curve), although the differences in both comfort and exposure (area under the curve) were not significant when removing patients who vomited shortly after oral administration. Another randomized controlled trial in 100 children ages 3 to 15 years undergoing tonsillectomy showed lower pain scores and higher plasma concentrations following single doses of oral acetaminophen (elixir; 40 mg/kg) compared with rectal administration (suppositories; 40 mg/kg).¹⁰² Regarding temperature control, oral and rectal acetaminophen were found to have similar efficacies in reducing fever.¹⁰³

Only 1 study compared IV and oral acetaminophen analgesic effect in 45 children following a primary cleft palate repair.¹⁷ This randomized, controlled study showed that IV acetaminophen (12.5 mg/kg every 6 hours) was associated with better pain control and provided a more significant opioid-sparing effect when compared to the oral formulation (suspension; 15 mg/kg every 6 hours). This may be explained by reduced bioavailability in young postoperative children using the oral formulation, although no drug concentration or pharmacokinetic data were obtained to confirm this hypothesis. Regarding acetaminophen's antipyretic effect, a single study in children with high fever ($>103^{\circ}\text{F}$ [39.4°C]) showed that IV acetaminophen (single dose of 15 mg/kg) decreased body temperature more quickly than oral acetaminophen (single dose of 15 mg/kg), but no difference was observed 4 hours following administration.¹⁰⁴ The pharmacokinetic profiles of the respective formulations probably explain this. Indeed, IV administration has a higher bioavailability and leads to a more rapid increase in concentrations and higher maximal plasma concentration, explaining the quicker decrease in body temperature, whereas oral administration leads to lower exposure, a slower rise

in concentrations, and a lower maximal concentration.

The analgesia provided by IV acetaminophen did not show any clear benefit compared with rectal administration in children following adenoidectomy, and rectal acetaminophen provided analgesia lasting for a slightly longer period of time.^{105–107} However, in children following craniofacial surgery, lower pain scores were observed and fewer rescue medications were needed in children receiving IV vs rectal acetaminophen.⁸⁹ The delayed rectal absorption may explain the longer-lasting effect after intrarectal administration. However, if therapeutic concentrations are not achieved in the subset of patients with low rectal absorption, intrarectal administration may be less effective than IV administration.

Our Approach to Acetaminophen Routes of Administration: Who, Why, and Which

Context. In Canada, the daily cost of the injectable solution is approximately 10-fold higher than for the oral products (e.g., in a 20-kg child, CAD \$4.50 vs \$0.42, respectively). To avoid excessive hospital costs, it is imperative to carefully determine the precise indications and populations for which IV acetaminophen is most beneficial. Our institutional group focusing on optimizing analgesics use (in French, Comité de Gouvernance des Analgésiques) provided the following recommendations, which are currently applied in our center.

Oral. For its ease of administration, effectiveness, and low cost, we believe that oral acetaminophen should be the preferred administration mode in most instances.

Rectal. Because of its low and variable bioavailability, and therefore unpredictable effectiveness, rectal use should be limited to patients unable to tolerate oral intake and for whom IV acetaminophen is not indicated. Rectal acetaminophen should mostly be used for mild pain not requiring opioids. Rectal acetaminophen may also be indicated for fever control in all common pediatric conditions to improve comfort. Contrary to common beliefs, no temperature threshold justifies fever reduction in most instances,¹⁰⁸ and comfort is the main indication for temperature control. Alternative administration routes should be considered in patients unresponsive or poorly responsive to rectal acetaminophen administration. Outside of research purposes, we do not recommend routine serum concentration monitoring (therapeutic drug monitoring). However, serum concentrations should be assessed if acetaminophen toxicity is suspected. Rectal administration should be avoided in cases of high bleeding risk, severe neutropenia, or anal lesion.

Intravenous. After conducting an extensive literature review, our institutional group better defined IV acetaminophen's indications to include 1) moderate to severe surgical or nonsurgical (e.g., significant trauma, mucositis, and severe mucosal involvement caused by a dermatologic disorder, such as Stevens-Johnson syn-

drome) pain where oral administration is difficult and/or enteral absorption may be compromised and given in addition to opioids, and 2) specific critical situations where strict temperature control may be beneficial (e.g., status epilepticus, intracranial hypertension, post-cardiac arrest care, junctional ectopic tachycardia, and septic shock). The decision to include major surgeries when the enteral route is available was motivated by the frequent occurrence of postoperative nausea and vomiting that interfere with oral administration and the predictable pharmacokinetics and complete bioavailability of the IV route that may improve control of severe pain. Moreover, the opioid-sparing effect may be greater with IV acetaminophen than with oral and rectal administration.¹⁶

For fever, IV acetaminophen is only indicated in the rare occurrences where strict temperature control may be beneficial. This applies to situations of hemodynamic instability where limiting the oxygen demand, which is increased by fever, may be beneficial (e.g., traumatic brain injury, refractory status epilepticus, refractory septic shock, refractory pulmonary hypertension).

With cost reduction in mind, the indications justifying IV acetaminophen should be revisited frequently. Transition to enteral acetaminophen should be attempted as soon as pain scores decrease, enteral intakes are tolerated, and hemodynamic stability is achieved. Close monitoring should be pursued when administering IV acetaminophen to critically ill children given the potential for hypotension.

Conclusion

Acetaminophen is effective in treating pain and fever in children. Oral and rectal acetaminophen are generally well tolerated when staying within the recommended dosing range, whereas IV acetaminophen may cause hypotension in critically ill patients. In most instances, oral acetaminophen is the preferred administration route. Rectal administration should be reserved for children unable to tolerate the oral route. Intravenous acetaminophen is restricted to inpatient care to manage moderate to severe pain or for strict temperature control in critical situations when oral absorption may be compromised.

Article Information

Affiliations. Department of Pharmacology and Physiology (CT, NK), Université de Montreal, Montreal, QC, Canada; Research Center (CT, NK), CHU Sainte-Justine, Université de Montreal, Montreal, QC, Canada; Department of Pediatrics (CT, MJDB, NK), CHU Sainte-Justine, Montreal, QC, Canada; Groupe de Gouvernance des Analgésiques (CT, EP, CN, EDT, MJDB, KD, AMR, NP, JFD, CM, JP, NK), Pharmacology Committee, CHU Sainte-Justine, Montreal, QC, Canada; Department of Pharmacy (EP, CN, JFD, CM), CHU Sainte-Justine, Montreal, QC, Canada; Department of Pediatric Emergency Medicine (EDT), CHU Sainte Justine, Montreal, QC, Canada; Department of Anesthesiology (KD), CHU Sainte-Justine, Montreal, QC, Canada; Department of Nursing (AMR, JP), CHU Sainte-Justine,

Montreal, QC, Canada; Department of Surgery (NP), CHU

Correspondence. Céline Thibault, MD, PhD;
celine.thibault@umontreal.ca

Disclosures. The authors declare no conflicts or financial interest in any product or service mentioned in the manuscript, including grants, equipment, medications, employment, gifts, and honoraria.

Ethical Approval and Informed Consent. Given the nature of this publication, institutional review board/ethics committee review was not required.

Submitted. January 10, 2022

Accepted. April 25, 2022

Copyright. Pediatric Pharmacy Association. All rights reserved. For permissions, email: membership@pediatricpharmacy.org

References

- Bertolini A, Ferrari A, Ottani A, et al. Paracetamol: new vistas of an old drug. *CNS Drug Rev.* 2006;12(3–4):250–275.
- Chiappini E, Bortone B, Galli L, de Martino M. Guidelines for the symptomatic management of fever in children: systematic review of the literature and quality appraisal with AGREE II. *BMJ Open.* 2017;7(7):e015404.
- Marseglia GL, Alessio M, Da Dalt L, et al. Acute pain management in children: a survey of Italian pediatricians. *Ital J Pediatr.* 2019;45(1):1–12.
- Lundeberg S. Pain in children—are we accomplishing the optimal pain treatment? *Pediatr Anaesth.* 2015;25(1):83–92.
- Jibril F, Sherif Sharaby AM, Wilby KJ. Intravenous versus oral acetaminophen for pain: systematic review of current evidence to support clinical decision-making. *Can J Hosp Pharm.* 2015;68(3):238.
- US Dept of Health and Human Services. Drug approval package, Ofirmev (acetaminophen) injection, 10 mg/mL. 2011. Accessed December 17, 2020. https://www.accessdata.fda.gov/drugsatfda_docs/nda/2010/022450_ofirmev_toc.cfm
- AVIR Pharma Inc. Product monograph, acetaminophen injection. 2018. Accessed October 2021 <https://www.avirpharma.com/pdf/Product-Monograph-Acetalnj.pdf>
- Sharma CV, Mehta V. Paracetamol: mechanisms and updates. *Cont Educ Anaesth Crit Care Pain.* 2014;14(4):153–158.
- Saliba SW, Marcotegui AR, Fortwängler E, et al. AM404, paracetamol metabolite, prevents prostaglandin synthesis in activated microglia by inhibiting COX activity. *J Neuroinflamm.* 2017;14(1):1–11.
- Dashti GA, Amini S, Zanguee E. The prophylactic effect of rectal acetaminophen on postoperative pain and opioid requirements after adenotonsillectomy in children. *Middle East J Anaesthesiol.* 2009;20(2):245–249.
- Korpela R, Korvenoja P, Meretoja OA. Morphine-sparing effect of acetaminophen in pediatric day-case surgery. *Anesthesiology.* 1999;91(2):442–447.
- Hiller A, Helenius I, Nurmi E, et al. Acetaminophen improves analgesia but does not reduce opioid requirement after major spine surgery in children and adolescents. *Spine.* 2012;37(20):E1225–E1231.
- Olbrecht VA, Ding L, Spruance III K, et al. Intravenous acetaminophen reduces length of stay via mediation of postoperative opioid consumption following posterior spinal fusion in a pediatric cohort. *Clin J Pain.* 2018;34(7):593.
- Baichoo P, Asuncion A, El-Chaar G. Intravenous acetaminophen for the management of pain during vaso-occlusive crises in pediatric patients. *P T.* 2019;44(1):5.
- Ceelie I, De Wildt SN, Van Dijk M, et al. Effect of intravenous paracetamol on postoperative morphine requirements in neonates and infants undergoing major noncardiac surgery: a randomized controlled trial. *JAMA.* 2013;309(2):149–154.
- Wong I, St John-Green C, Walker SM. Opioid-sparing effects of perioperative paracetamol and nonsteroidal anti-inflammatory drugs (NSAIDs) in children. *Pediatr Anesth.* 2013;23(6):475–495.
- Nour C, Ratsiu J, Singh N, et al. Analgesic effectiveness of acetaminophen for primary cleft palate repair in young children: a randomized placebo controlled trial. *Pediatr Anesth.* 2014;24(6):574–581.
- Hong JY, Kim WO, Koo BN, et al. Fentanyl-sparing effect of acetaminophen as a mixture of fentanyl in intravenous parent-/nurse-controlled analgesia after pediatric ureteroneocystostomy. *Anesthesiology.* 2010;113(3):672–677.
- Mireskandari SM, Makarem J. Effect of rectal diclofenac and acetaminophen alone and in combination on postoperative pain after cleft palate repair in children. *J Craniofac Surg.* 2011;22(5):1955–1959.
- Viitanen H, Tuominen N, Vääräniemi H, et al. Analgesic efficacy of rectal acetaminophen and ibuprofen alone or in combination for paediatric day-case adenoidectomy. *Br J Anaesth.* 2003;91(3):363–367.
- Yaster M. Multimodal analgesia in children. *Eur J Anaesthesiol.* 2010;27(10):851–857.
- Friedrichsdorf SJ. Multimodal pediatric pain management (part 2). *Pain Manage.* 2017;7(3):161–166.
- Friedrichsdorf SJ, Goubert L. Pediatric pain treatment and prevention for hospitalized children. *Pain Rep.* 2020;5(1):e804.
- Harbaugh CM, Lee JS, Hu HM, et al. Persistent opioid use among pediatric patients after surgery. *Pediatrics.* 2018;141(1):e20172439.
- Spénard S, Gélinas C, Trottier ED, et al. Morphine or hydromorphone: which should be preferred?: a systematic review. *Arch Dis Child.* 2021;106(10):1002–1009.
- Jahr JS, Lee VK. Intravenous acetaminophen. *Anesthesiol Clin.* 2010;28(4):619–645.
- McIntyre J. Management of fever in children. *Arch Dis Child.* 2011; 96(12): 1173–1174.
- Hay AD, Costelloe C, Redmond NM, et al. Paracetamol plus ibuprofen for the treatment of fever in children (PITCH): randomised controlled trial. *BMJ.* 2008;337:a1302.
- Wong T, Stang AS, Ganshorn H, et al. Combined and alternating paracetamol and ibuprofen therapy for febrile children. *Evid Based Child Health.* 2014;9(3):675–729.

30. Purssell E. Systematic review of studies comparing combined treatment with paracetamol and ibuprofen, with either drug alone. *Arch Dis Child*. 2011;96(12):1175–1179.
31. Offringa M, Newton R, Cozijnsen MA, Nevitt SJ. Prophylactic drug management for febrile seizures in children. *Cochrane Database Syst Rev*. 2017(2):CD003031.
32. Murata S, Okasora K, Tanabe T, et al. Acetaminophen and febrile seizure recurrences during the same fever episode. *Pediatrics*. 2018;142(5):e20181009.
33. Lascarrou JB, Merdji H, Le Gouge A, et al. Targeted temperature management for cardiac arrest with nonshockable rhythm. *N Engl J Med*. 2019;381(24):2327–2337.
34. Dankiewicz J, Cronberg T, Lilja G, et al. Hypothermia versus normothermia after out-of-hospital cardiac arrest. *N Engl J Med*. 2021;384(24):2283–2294.
35. Kochanek PM, Tasker RC, Carney N, et al. Guidelines for the management of pediatric severe traumatic brain injury, third edition: update of the Brain Trauma Foundation guidelines. *Pediatr Crit Care Med*. 2019;20(3S suppl 1):S1–S82.
36. Friedman J. Emergency management of the paediatric patient with generalized convulsive status epilepticus. *Paediatr Child Health*. 2011;16(2):91–104.
37. McKenzie KC, Hahn CD, Friedman JN. Emergency management of the paediatric patient with convulsive status epilepticus. *Paediatr Child Health*. 2021;26(1):50–57.
38. Vasquez A, Farias-Moeller R, Tatum W. Pediatric refractory and super-refractory status epilepticus. *Seizure*. 2019;68:62–71.
39. Erickson S. Guidelines for the management of junctional ectopic tachycardia following cardiac surgery in children. *Curr Paediatr*. 2006;16(4):275–278.
40. Pfammatter JP, Paul T, Ziemer G, Kallfelz HC. Successful management of junctional tachycardia by hypothermia after cardiac operations in infants. *Ann Thorac Surg*. 1995;60(3):556–560.
41. Hilleman DE, Malesker MA, Aurit SJ, Morrow L. Evidence for the efficacy of an opioid-sparing effect of intravenous acetaminophen in the surgery patient: a systematic review. *Pain Med*. 2020;21(12):3301–3313.
42. van der Marel CD, van Lingen RA, Pluim MA, et al. Analgesic efficacy of rectal versus oral acetaminophen in children after major craniofacial surgery. *Clin Pharmacol Ther*. 2001;70(1):82–90.
43. Morton N, O'Brien K. Analgesic efficacy of paracetamol and diclofenac in children receiving PCA morphine. *Br J Anaesth*. 1999;82(5):715–717.
44. Bremerich DH, Neidhart G, Heimann K, et al. Prophylactically-administered rectal acetaminophen does not reduce postoperative opioid requirements in infants and small children undergoing elective cleft palate repair. *Anesth Analg*. 2001;92(4):907–912.
45. Dhebaria T, Sivitz A, Tejani C. Does Intravenous acetaminophen reduce opioid requirement in pediatric emergency department patients with acute sickle cell crises? *Acad Emerg Med*. 2021;28(6):639–646.
46. Tan E, Braithwaite I, McKinlay CJ, Dalziel SR. Comparison of acetaminophen (paracetamol) with ibuprofen for treatment of fever or pain in children younger than 2 years: a systematic review and meta-analysis. *JAMA Netw Open*. 2020;3(10):e2022398.
47. Perrott DA, Piira T, Goodenough B, Champion GD. Efficacy and safety of acetaminophen vs ibuprofen for treating children's pain or fever: a meta-analysis. *Arch Pediatr Adolesc Med*. 2004;158(6):521–526.
48. Sullivan JE, Farrar HC. Fever and antipyretic use in children. *Pediatrics*. 2011;127(3):580–587.
49. Trippella G, Ciarcià M, De Martino M, Chiappini E. Prescribing controversies: an updated review and meta-analysis on combined/alternating use of ibuprofen and paracetamol in febrile children. *Front Pediatr*. 2019;7:217.
50. Green C, Krafft H, Guyatt G, Martin D. Symptomatic fever management in children: a systematic review of national and international guidelines. *PLoS One*. 2021;16(6):e0245815.
51. Antonucci R, Fanos V. NSAIDs, prostaglandins and the neonatal kidney. *J Matern Fetal Neonatal Med*. 2009;22(suppl 3):23–26.
52. Alander SW, Dowd MD, Bratton SL, Kearns GL. Pediatric acetaminophen overdose: risk factors associated with hepatocellular injury. *Archi Pediatr Adolesc Med*. 2000;154(4):346–350.
53. Zhao L, Pickering G. Paracetamol metabolism and related genetic differences. *Drug Metab Rev*. 2011;43(1):41–52.
54. Heubi JE, Barbacci MB, Zimmerman HJ. Therapeutic misadventures with acetaminophen: hepatotoxicity after multiple doses in children. *J Pediatr*. 1998;132(1):22–27.
55. Aslan N, Yildizdas D, Arslan D, et al. Intravenous paracetamol overdose: a pediatric case report. *Pediatr Emerg Care*. 2019;35(2):e42–e43.
56. Leonis MA, Alonso EM, Im K, et al. Chronic acetaminophen exposure in pediatric acute liver failure. *Pediatrics*. 2013;131(3):e740–e746.
57. Louvet A, Ntandja Wandji LC, Lemaître E, et al. Acute liver injury with therapeutic doses of acetaminophen: a prospective study. *Hepatology*. 2021;73(5):1945–1955.
58. Achterbergh R, Lammers L, Kuijsten L, et al. Effects of nutritional status on acetaminophen measurement and exposure. *Clin Toxicol*. 2019;57(1):42–49.
59. Rakowsky S, Spiller HA, Casavant MJ, et al. Antipyretic medication exposures among young children reported to US poison centers, 2000–2015. *Clin Pediatr*. 2018;57(3):266–276.
60. Fontana RJ, Adams PC. “Unintentional” acetaminophen overdose on the rise: who is responsible? *Can J Gastroenterol*. 2006;20(5):319–324.
61. Wolf MS, King J, Jacobson K, et al. Risk of unintentional overdose with non-prescription acetaminophen products. *J Gen Intern Med*. 2012;27(12):1587–1593.
62. US Dept of Health and Human Services. FDA drug safety communication: prescription acetaminophen products to be limited to 325 mg per dosage unit; boxed warning will highlight potential for severe liver failure, 2011. Accessed November 10, 2021. <https://www.fda.gov/drugs/drug-safety-and-availability/fda-drug-safety-communication-prescription-acetaminophen-products-be-limited-325-mg-dosage-unit>
63. Health Canada. Notice: limiting the strength of acetaminophen to 325 mg per dosage unit in prescription combination products. 2016. Accessed February 13, 2022. <https://www.canada.ca/en/health-canada/services/drugs-health-products/drug-products/announcements/notice-limiting-strength-acetaminophen-325-dosage-unit-prescription-combination-products.html>

64. US Dept of Health and Human Services. Over-the-counter pediatric oral liquid drug products containing acetaminophen guidance for industry. 2015. Accessed February 13, 2022. <https://www.fda.gov/files/drugs/published/Over-the-Counter-Pediatric-Oral-Liquid-Drug-Products-Containing-Acetaminophen.pdf>
65. Health Canada. Public advisory, unintentional exposure of young children to adult acetaminophen tablets may pose serious health risks. 2021. Accessed November 10, 2021. <https://recalls-rappels.canada.ca/en/alert-recall/unintentional-exposure-young-children-adult-acetaminophen-tablets-may-pose-serious>
66. Cantais A, Schnell D, Vincent F, et al. Acetaminophen-induced changes in systemic blood pressure in critically ill patients: results of a multicenter cohort study. *Crit Care Med.* 2016;44(12):2192–2198.
67. Kelly S, Moran J, Williams P, et al. Haemodynamic effects of parenteral vs. enteral paracetamol in critically ill patients: a randomised controlled trial. *Anaesthesia.* 2016;71(10):1153–1162.
68. Schell-Chaple HM, Liu KD, Matthay MA, et al. Effects of IV acetaminophen on core body temperature and hemodynamic responses in febrile critically ill adults: a randomized controlled trial. *Crit Care Med.* 2017;45(7):1199–1207.
69. Chiam E, Bellomo R, Churilov L, Weinberg L. The hemodynamic effects of intravenous paracetamol (acetaminophen) vs normal saline in cardiac surgery patients: a single center placebo controlled randomized study. *PLoS One.* 2018;13(4):e0195931.
70. Achuff BJ, Moffett BS, Acosta S, et al. Hypotensive response to IV acetaminophen in pediatric cardiac patients. *Pediatr Crit Care Med.* 2019;20(6):527–533.
71. Nahum E, Weissbach A, Kaplan E, Kadmon G. Hemodynamic effects of intravenous paracetamol in critically ill children with septic shock on inotropic support. *J Intensive Care.* 2020;8(1):1–7.
72. Mari D, Biswas A. Transient hypotension from intravenous acetaminophen in adolescent post-operative posterior spinal fusion surgery. *J Emerg Crit Care Med.* 2020;4:15. <https://jeccm.amegroups.com/article/view/5743>.
73. Stoecker Z. Acetaminophen-induced hypotension in the surgical ICU. *Crit Care.* 2014;18(1):1–182.
74. Ray S, Brick T, Raman S, et al. Haemodynamic changes with paracetamol in critically-ill children. *J Crit Care.* 2017;40:108–112.
75. Maxwell EN, Johnson B, Cammilleri J, Ferreira JA. Intravenous acetaminophen-induced hypotension: a review of the current literature. *Ann Pharmacother.* 2019;53(10):1033–1041.
76. Boyle M, Nicholson L, O'Brien M, et al. Paracetamol induced skin blood flow and blood pressure changes in febrile intensive care patients: an observational study. *Aust Crit Care.* 2010;23(4):208–214.
77. Krajčová A, Matoušek V, Duška F. Mechanism of paracetamol-induced hypotension in critically ill patients: a prospective observational cross-over study. *Aust Crit Care.* 2013;26(3):136–141.
78. Chiam E, Weinberg L, Bellomo R. Paracetamol: a review with specific focus on the haemodynamic effects of intravenous administration. *Heart Lung Vessel.* 2015;7(2):121–132.
79. van der Horst J, Manville RW, Hayes K, et al. Acetaminophen (paracetamol) metabolites induce vasodilation and hypotension by activating kv7 potassium channels directly and indirectly. *Arterioscler Thromb Vasc Biol.* 2020;40(5):1207–1219.
80. Lexicomp Online. Acetaminophen (paracetamol): pediatric drug information. Accessed March 5, 2022. <https://www.uptodate.com/>
81. Holmér Pettersson P, Öwall A, Jakobsson J. Early bioavailability of paracetamol after oral or intravenous administration. *Acta Anaesthesiol Scand.* 2004;48(7):867–870.
82. Rawlins M, Henderson D, Hijab A. Pharmacokinetics of paracetamol (acetaminophen) after intravenous and oral administration. *Eur J Clin Pharmacol.* 1977;11(4):283–286.
83. Atkinson HC, Stanescu I, Frampton C, et al. Pharmacokinetics and bioavailability of a fixed-dose combination of ibuprofen and paracetamol after intravenous and oral administration. *Clin Drug Investig.* 2015;35(10):625–632.
84. Ameer B, Divoll M, Abernethy DR, et al. Absolute and relative bioavailability of oral acetaminophen preparations. *J Pharm Sci.* 1983;72(8):955–958.
85. Kleiber N, Calvier E, Mooij MG, et al. Enteral acetaminophen bioavailability in pediatric intensive care patients determined with an oral microtracer and pharmacokinetic modeling to optimize dosing. *Crit Care Med.* 2019;47(12):e975–e983.
86. Raffa RB, Pawasauskas J, Pergolizzi JV, et al. Pharmacokinetics of oral and intravenous paracetamol (acetaminophen) when co-administered with intravenous morphine in healthy adult subjects. *Clin Drug Investig.* 2018;38(3):259–268.
87. Lin YC, Sussman H, Benitz W. Plasma concentrations after rectal administration of acetaminophen in preterm neonates. *Paediatr Anaesth.* 1997;7(6):457–459.
88. Anderson BJ, van Lingen RA, Hansen TG, et al. Acetaminophen developmental pharmacokinetics in premature neonates and infants: a pooled population analysis. *Anesthesiology.* 2002;96(6):1336–1345.
89. Prins SA, Van Dijk M, Van Leeuwen P, et al. Pharmacokinetics and analgesic effects of intravenous propacetamol vs rectal paracetamol in children after major craniofacial surgery. *Paediatr Anaesth.* 2008;18(7):582–592.
90. Litalien C, Jacqz-Aigrain E. Risks and benefits of nonsteroidal anti-inflammatory drugs in children. *Paediatr Drugs.* 2001;3(11):817–858.
91. Anderson BJ, Holford NH, Woollard GA, et al. Perioperative pharmacodynamics of acetaminophen analgesia in children. *Anesthesiology.* 1999;90(2):411–421.
92. Montgomery CJ, McCormack JP, Reichert CC, Marsland CP. Plasma concentrations after high-dose (45 mg·kg⁻¹) rectal acetaminophen in children. *Can J Anaesth.* 1995;42(11):982–986.
93. Dange S, Shah K, Deshpande A, Shrotri D. Bioavailability of acetaminophen after rectal administration. *Ind Pediatr.* 1987;24(4):331–332.
94. Birmingham PK, Tobin MJ, Henthorn TK, et al. Twenty-four-hour pharmacokinetics of rectal acetaminophen in children: an old drug with new recommendations. *Anesthesiology.* 1997;87(2):244–252.

95. Pettersson PH, Hein A, Öwall A, et al. Early bioavailability in day surgery: a comparison between orally, rectally, and intravenously administered paracetamol. *Ambul Surg.* 2005;12(1):27–30.
96. Mian P, Knibbe C, Calvier E, et al. Intravenous paracetamol dosing guidelines for pain management in (pre) term neonates using the paediatric study decision tree. *Curr Pharm Des.* 2017;23(38):5839–5849.
97. Zuppa AF, Hammer GB, Barrett JS, et al. Safety and population pharmacokinetic analysis of intravenous acetaminophen in neonates, infants, children, and adolescents with pain or fever. *J Pediatr Pharmacol Ther.* 2011;16(4):246–261.
98. Kwiatkowski JL, Johnson CE, Wagner DS. Extended stability of intravenous acetaminophen in syringes and opened vials. *Am J Health Syst Pharm.* 2012;69(22):1999–2001.
99. Bourgeois FT, Graham DA, Kesselheim AS, Randolph AG. Cost implications of escalating intravenous acetaminophen use in children. *JAMA Pediatr.* 2019;173(5):489–491.
100. Palmer G, Atkins M, Anderson B, et al. IV acetaminophen pharmacokinetics in neonates after multiple doses. *Br J Anaesth.* 2008;101(4):523–530.
101. Hammer GB, Maxwell LG, Taicher BM, et al. Randomized population pharmacokinetic analysis and safety of intravenous acetaminophen for acute postoperative pain in neonates and infants. *J Clin Pharmacol.* 2020;60(1):16–27.
102. Anderson B, Kanagasundaram S, Woollard G. Analgesic efficacy of paracetamol in children using tonsillectomy as a pain model. *Anaesth Intensive Care.* 1996;24(6):669–673.
103. Goldstein LH, Berlin M, Berkovitch M, Kozer E. Effectiveness of oral vs rectal acetaminophen: a meta-analysis. *Arch Pediatr Adolesc Med.* 2008;162(11):1042–1046.
104. Roy S, Simalti A. Comparison of antipyretic efficacy of intravenous (IV) acetaminophen versus oral (PO) acetaminophen in the management of fever in children. *Ind J Pediatr.* 2018;85(1):1–4.
105. Bhandari G, Mitra S, Shahi K, et al. Analgesic efficacy of intravenous versus rectal acetaminophen after adenoid tonsillectomy in children. *J Evol Med Dent Sci.* 2015;4(23):3933–3940.
106. Capici F, Ingelmo P, Davidson A, et al. Randomized controlled trial of duration of analgesia following intravenous or rectal acetaminophen after adenoid tonsillectomy in children. *Br J Anaesth.* 2008;100(2):251–255.
107. Haddadi S, Marzban S, Karami MS, et al. Comparing the duration of the analgesic effects of intravenous and rectal acetaminophen following tonsillectomy in children. *Anesthesiol Pain Med.* 2014;4(1):e13175.
108. Poirier MP, Collins EP, McGuire E. Fever phobia: a survey of caregivers of children seen in a pediatric emergency department. *Clin Pediatr.* 2010;49(6):530–534.